Item Part Number Description   Item Part Number Description
1 4-655-327-01 RETAINER, SPEAKER   * 37 4-655-311-01 BRACKET, HDD
2 1-544-951-11 LOUD SPEAKER   38 1-761-452-11 PWB, FLEXIBLEPRINT (FOR HDD)
3 4-643-073-11 SHEET (SPEAKER), ADHESIVE   39 a-8059-344-a ASSY HDD 30GB(T, 20, F) (S)
4 4-641-838-01 CUSHION (SP)   40 1-961-370-11  HARNESS (DC POWER)
5 a-8067-402-a MOUNTED PWB SWX-84   41 4-643-040-11 COVER (L), MAIN
6 1-823-467-11 CABLE, FLEXIBLE FLAT 8P   42 4-643-041-11 COVER (R), MAIN
7 4-655-318-01 WINDOW, MS   43 4-658-021-01 SHEET (MODULAR), INSULATING
8 x-4623-996-2 ESCUTCHEON (MS) SUB ASSY   44 1-961-414-11 HARNESS (MODEM)
9 x-4623-814-7 SUB ASSY PALMREST (B)   45 a-8067-232-a COMPLETE PWB CNX-177
10 4-655-346-01 BUTTON, POWER   46 1-694-760-21 JACK, SMALL TYPE (HEAD PHONE)
11 4-655-314-01 LENS (KEYBOARD), LED   47 1-694-760-31 JACK, SMALL TYPE (MIC)
12 1-476-762-61 ENCODER (ROTARY)   48 x-4623-882-2 ESCUTCHEON SUB ASSY
13 4-655-460-01 BUTTON, CAPTURE   49 x-4623-815-2 CABINET SUB ASSY, BOTTOM
14 a-8066-887-a COMPLETE PWB IFX-168   52 4-636-934-01 SPACER (SPRING)
15 1-793-100-11 CONNECTOR, USB   53 4-635-956-01 SPRING (B), COMPRESSION COIL
16 1-823-465-11 FFC 12P   55 4-650-469-01 FOOT
17 a-8067-126-a SWX-83 NON-BT ASSY (S)   56 4-655-339-01 LID, MEMORY
18 1-823-466-11 CABLE, FLEXIBLE FLAT 16P   58 4-659-658-01 CUSHION (HDD)
* 19 4-656-219-01 HEAT SINK   59 4-659-659-01 GASKET (IFX)
21 1-476-912-42 KEYBOARD UNIT (US)   60 4-659-656-02 SHEET (MBX), INSULATING
22 x-4623-997-1 ESCUTCHEON (L) SUB ASSY   61 4-659-657-01 CUSHION (MDC)
23 1-763-741-11 FAN, DC (WITH HEAT SINK)   62 4-659-774-01 CUSHION (FAN)
24 4-654-350-01 SHEET (CPU), THERMAL   63 4-659-683-02 SHEET (MS), BLIND
25 a-8067-483-a MBX-69 2290U ASSY (S)   64 4-645-941-11 GASKET (RING)
26 4-655-344-02 SHEET (PC CARD), INSULATING   65 4-661-192-02 GASKET (SPEAKER)
27 1-793-637-31 CONNECTOR, PC CARD (EJECTOR)   B1 4-639-112-31 SCREW M2X4
28 6-701-830-01 IC M463S1654CT1-L7A   B2 4-657-192-01 SCREW, TAPPING, SPECIAL (2X3)
29 4-658-557-01 SHEET (FAN),INSULATING   B3 4-645-214-01 GRIP, M2 (2X3)
30 4-655-345-01 SHEET (BOTTOM), INSULATING   B4 4-645-214-21 GRIP, M2 (2X5.5)
31 4-655-333-02 COVER, BATTERY CONNECTOR   B5 3-930-461-11 SCREW (DIA. 1.4X3.5),PRECISION
32 1-761-457-11 CARD, MODEM   B6 4-656-239-01 M2 SCREW (2X3)
33 4-655-326-01 OFF, STAND   B7 7-628-253-35 SCREW +PS 2X8
34 1-961-397-11 HARNESS (MDC TO CNX)   B8 4-641-726-61 SCREW (M2), SPECIAL HEAD (2X5)
35 1-468-624-11 BATTERY, VANADIUM-LITHIUM   B9 4-635-301-01 SCREW M3X4
36 1-761-449-11 PWB, FLEXIBLE PRINT   B10 4-659-702-01 SCREW (M2 (EG)), +PS (2X4)
      B11 4-644-637-21 GRIP, M2 EG (2X7)

 

Item Part Number Description
101 x-4623-818-2 COVER SUB ASSY, HINGE
102 x-4623-812-3 BEZEL SUB ASSY (B), LCD
103 4-646-976-11 CUSHION (LATCH)
104 4-643-078-11 RUBBER (UNDER), BLIND
105 a-8067-128-a LCD 8.9WSXGA ASSY (S)
106 1-476-913-11 INVERTER UNIT
107 1-961-294-11 INVERTER HARNESS (6PIN)
108 1-961-422-12 LCD HARNESS
109 4-655-335-01 HINGE (L)
110 4-655-343-01 PLATE (CAMERA), ORNAMENTAL
111 x-4623-813-1 COVER SUB ASSY, CAMERA
112 4-655-341-01 HOLDER, RING
113 4-655-336-01 RING, FOCUS
114 4-656-886-01 SHEET (CAMERA), PROTECTION
115 a-8067-127-a CCD BCX-SD23 ASSY (S)
116 4-655-347-01 NUT PLATE
117 4-655-334-01 HINGE (C)
118 4-655-445-01 BEARING (C)
119 4-655-323-01 CABINET, CAMERA
120 4-655-330-02 DETECTOR
121 4-656-052-01 PLATE (SMALL), GROUND
122 4-655-340-01 LATCH
123 4-656-237-01 SPRING, COMPRESSION
124 4-655-316-13 LENS (HOUSING), LED
125 1-542-472-11 MICROPHONE, ELECTRET CONDENSER
126 x-4623-816-5 HOUSING SUB ASSY (B)
127 a-8067-124-a IFX-166 NON-BT ASSY (S)
128 4-660-539-01 SHEET (CAMERA), ESD
129 4-661-726-02 SHEET (KEL), ADHESIVE
132 4-659-134-01 CUSHION (HOUSING)
133 4-659-655-01 SHEET (EMI), HINGE
135 4-659-652-03 SHEET (IFX-166), INSULATING
136 4-663-885-01 (C1MW)...LABEL (ID)
136 4-663-885-11 (C1MWP)...LABEL (ID)
137 4-667-078-01 SHEET, LCD
B4 4-645-214-21 GRIP, M2 (2X5.5)
B6 4-656-239-01 M2 SCREW (2X3)
B12 4-653-582-21 SCREW M2 (NE) (2X6)
B13 4-653-582-31 SCREW M2 (NE) (2X4)
B14 4-645-497-21 SCREW (M2.6),CROSS (HOLE) BIND
B15 3-318-382-31 SCREW (1.7X3), TAPPING

 

Item Part Number Description
201 4-655-763-01 FOOT, RUBBER
202 4-655-758-02 CABINET (LOWER)
* 203 4-655-760-01 PLATE, CONNECTOR
204 a-8066-914-a COMPLETE PWB CNX-147 CONNECTOR, USB (A)
205 1-794-548-11 CONNECTOR, USB (A)
206 4-656-128-01 BRACKET
207 1-823-344-13 CABLE, I/F
208 4-655-761-01 HOLDER, CONNECTOR
209 4-656-127-02 ESCUTCHEON (CONNECTOR) CABINET (UPPER) SUB ASSY
210 x-4624-077-2 LABEL, CONNECTOR
211 4-655-762-01 SHEET (PORT REPLICATOR) GASKET
212 4-659-565-01 TAPPING +P 2X8 NON-SLIT SCREW (HEX
213 4-659-666-01 GASKET
B16 7-685-105-14 TAPPING +P 2X8 NON-SLIT 
B17 4-635-966-01 SCREW (HEX)
B18 4-639-112-01 SCREW M2X4